

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8826 Dr. Aqsa

Test Specification

To: Mr. Syed Usman Ali

Air Heights Developers (Pvt) Ltd

Our Ref. No. CL/CED/ 7337

Project: DE VIEW located at 72-Attaturk Block, New Garden Town Lahore (2nd Floor Columns & Lift)

Your Ref. No. Nil Dated: 04/02/2025 (ASTM C39)

Dated:

12/02/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	4000 Psi	27	1	2025	6Diax12		13	28.28	46	3644		Non Engraved
2	4000 Psi	27	1	2025	6Diax12		13.8	28.28	59	4673		Non Engraved
3												
4												
5		-				GINE	RINE					
6					}	READIN	200	X				
7						THE NAME OF THY LORD WHO	المراقب المراقب					
8					8			Ha				
9								5 /				
10						"- /A	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8827 Dr. Aqsa

To: Mr. Muhammad Saleem

GM, Professional Construction Services (Pvt) Ltd.

Project: Construction of TCF Primary School Taunsa Sharif DG Khan

Our Ref. No. CL/CED/ 7338 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. PCS/25/Eng-16 Dated: 04/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 12/02/2025 in dry/wet condition



Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
	DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
Footing	4	1	2025	6Diax12		13.2	28.28	74	5861		Non Engraved
									-		
					GINE	RINE					
				}	READ IN	200					
					THE NAME OF THY LORD WHO	1 <u>1 </u>	3 -				
				- 00	Jan.		X -				
							5/				
					LA	IORE					
									-		
	Footing	Mark* DD Footing 4	Mark* DD MM Footing 4 1	DD MM YYYY Footing 4 1 2025	Mark* DD MM YYYY (in) Footing 4 1 2025 6Diax12	Mark* Casting Date* Size Weight	Mark* Casting Date* Size Weight Weight Weight	Mark*	Mark*	Mark* Casting Date* Size Weight Weight X-Section load Stress (psi)	Mark* Casting Date* Size Weight Weight (Kg/gms) Weight (Kg/gms) X-Section (Ioad Stress (psi) on (%) on (%) Absorption (%) Footing 4 1 2025 6Diax12 13.2 28.28 74 5861

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8827 Dr. Aqsa

To: Mr. Muhammad Saleem

GM, Professional Construction Services (Pvt) Ltd

Project: Construction of TCF Primary School Taunsa Sharif DG Khan

Our Ref. No. CL/CED/ 7339 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. PCS/25/Eng-15B Dated: 04/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 12/02/2025 in dry/wet condition



Mark*	K*	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
	DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
Footing	4	1	2025	6Diax12		13	28.28	44	3485		Non Engraved
									-		
					GINE	RINE					
				}	READ IN	200	X				
					THE NAME OF THY LORD WHO	(<u>)</u>	3				
				- 00	Jan.		5 -				
							5/				
					LA	IORE					
									-		
	Footing	Mark* DD Footing 4	Mark* DD MM Footing 4 1	DD MM YYYY Footing 4 1 2025	Mark* DD MM YYYY (in) Footing 4 1 2025 6Diax12	Mark* DD MM YYYY (in) (Kg/gms)	Mark* Casting Date* Size Weight Weight Weight	Mark*	Mark*	Mark*	Mark*

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8823 Dr. Aqsa

To: Mr. Manzoor Ahmad Joya

Resident Engineer, NESPAK (Pvt) Ltd

Project: Establishment of Labour Colony at Quaid-e-Azam Business Park, M2-Motorway, District

Sheikhupura; Construction of Bachelors Hostel (Contract Package-A)

Our Ref. No. CL/CED/ 7340 Dated: 12/02/2025

Your Ref. No. 3844/311/RE/051

Test Specification
(ASTM C39)

01/02/2025

Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	R01	5	1	2025	6Diax12		13.4	28.28	19	1505		Engraved
2	R01	5	1	2025	6Diax12		13.4	28.28	22	1743		Engraved
3	R01	5	1	2025	6Diax12		13.2	28.28	18	1426		Engraved
4												
5						GINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO	1 (1) (1) (1) (1) (1) (1) (1) (1) (1) (1	£ 6				
8					80	Juliano						
9								6 /				
10		ł				LA	OR			1	-	
11							-					
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8843 Dr. Aqsa

To: Mr. Safdar Rashid

Resident Engineer, Consulting Engineers- Architecture & Planning Division, NESPAK (Pvt) Ltd

Project: KBCMA College of Veterinary and Animal Sciences Narowal Campus (BS 18-19 Residences) (Activity:

Roof Slab)

Our Ref. No. CL/CED/ 7341

Dated: 12/02/2025 **Test Specification**

Your Ref. No.

4650/311/SR/95

04/02/2025 Dated:

(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

06/02/2025 Tested on: Specimens received on:

12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	GF Slab (1:1.5:3)	9	1	2025	6Diax12		14	28.28	34	2693		Non Engraved
2	GF Slab (1:1.5:3)	9	1	2025	6Diax12		13.6	28.28	44	3485		Non Engraved
3	GF Slab (1:1.5:3)	9	1	2025	6Diax12		13.6	28.28	38	3010		Non Engraved
4												
5						GINE	RINE					
6)	READ IN	200	X				
7						THE NAME OF THY LORD WHO	(j					
8												
9								5/				
10						LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8824 Dr. Aqsa

Test Specification

To: Mr. Wagas Asif

Director, ICON CONSTRUCTION SERVICES

Project: Fauzia and Harris Residence at Green Fort Lahore.

Our Ref. No. CL/CED/ 7342 Dated: 12/02/2025

Your Ref. No. Nil Dated: 03/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	4000 Psi	13	1	2025	6Diax12		13	28.28	39	3089		Engraved
2	4000 Psi	13	1	2025	6Diax12		14	28.28	43	3406		Engraved
3	4000 Psi	13	1	2025	6Diax12		14.2	28.28	39	3089		Engraved
4												
5						GINE	RINE					
6					}	READIN	200	X				
7						THE NAME OF THY LORD WHO	() () (
8												
9								5 /				
10						"- /A	ORE					
11												
12		ł								1		
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8884 Dr. Aqsa

To: Mr. Abdul Baseet

Your Ref. No.

Material Engineer, Banu Mukhtar Contracting (Pvt) Ltd

Project: Burj-1 by AJWA Builders (Shear Wall-03, Grid F-G/9 Column # 06Nos, Grid C,D/7, F, G/7,H'/7,9)- Main

Building 8th Floor Zone-02

Our Ref. No. CL/CED/ 7343

Dated: 12/02/2025

Test Specification

Dated: 11/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

DOC-BMC/AJWA/181

Specimens received on: 11/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	6000 Psi	12	1	2025	6Diax12		14	28.28	95	7525		Non Engraved
2	6000 Psi	12	1	2025	6Diax12		14.2	28.28	126	9980		Non Engraved
3	6000 Psi	12	1	2025	6Diax12		14.6	28.28	122	9663		Non Engraved
4												
5		-				GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	الدي خلف					
8					8			Ha				
9								5 /				
10						-LA	ORE					
11												
12												
13												
14		-										
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8884 Dr. Aqsa

To: Mr. Abdul Baseet

Material Engineer, Banu Mukhtar Contracting (Pvt) Ltd

Project: Burj-1 by AJWA Builders (Lift Wall-05 Grid H-H'/4, Lift Wall-01 Grid H-H'/6, Shear Wall-04 Grid F-G/9)-

Main Building 7th Floor Zone-02 & 8th Floor Zone-02

Our Ref. No. CL/CED/ 7344

Dated: 12/02/2025 **Test Specification**

Your Ref. No. DOC-BMC/AJWA/180

11/02/2025 Dated:

(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

11/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	6000 Psi	9	1	2025	6Diax12		14.6	28.28	129	10218		Non Engraved
2	6000 Psi	9	1	2025	6Diax12		14	28.28	100	7921		Non Engraved
3	6000 Psi	9	1	2025	6Diax12		14.2	28.28	106	8396		Non Engraved
4												
5						GINE	RING					
6						[KEAD IN	Brown &					
7						THE NAME OF THY LORD WHO	1 <u></u> (<u>3</u> -	3				
8						1000		X				
9								5/				
10						LAI	IOR					
11												
12												
13												
14												
15												
16												
Witness	and hur	•	•			•		•	•			

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8848 Dr. Aqsa

To: Mr. Abdul Baseet

Material Engineer, Banu Mukhtar Contracting (Pvt) Ltd

Project: Burj-1 by AJWA Builders (Lift Wall-03 Grid H'-H/5, Column #05 Grid F, G/7,8, H'/8)- Main Building 7th

Floor Zone-02

Our Ref. No. CL/CED/ 7345 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. DOC-BMC/AJWA/179 Dated: 06/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OH (78)	
1	6000 Psi	6	1	2025	6Diax12		14.4	28.28	107	8475		Non Engraved
2	6000 Psi	6	1	2025	6Diax12		14.6	28.28	111	8792		Non Engraved
3	6000 Psi	6	1	2025	6Diax12		14.2	28.28	94	7446		Non Engraved
4							-			1		
5						CINE	RINE					
6						READ IN	2001	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8					80		<u> </u>	Ha				
9								 -				
10						LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8806 Dr. Aqsa

Test Specification

To: Al-Hadeed Corporation

Liberty Tower, Lahore.

Project: Construction of Shell Petrol Pump at Yateem Khana, Lahore

Our Ref. No. CL/CED/ 7346 Dated: 12/02/2025

Your Ref. No. AHC/554/10 Dated: 03/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 03/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (70)	
1		16	1	2025	6Diax12		14	28.28	46	3644		Non Engraved
2		16	1	2025	6Diax12		13.2	28.28	39	3089		Non Engraved
3		16	1	2025	6Diax12		13.6	28.28	58	4594		Non Engraved
4												
5					=	RTNE	RINA					
6						READ IN	200					
7					1 1	THE NAME OF THY LORD WHO	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	E				
8						To exist						
9					-			5/				
10						-ZA	OR					
11												
12												
13												
14												
15												
16												

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8806 Dr. Aqsa

Test Specification

To: Al-Hadeed Corporation

Liberty Tower, Lahore.

Project: Construction of Shell Petrol Pump at Yateem Khana, Lahore

Our Ref. No. CL/CED/ 7347 Dated: 12/02/2025

Your Ref. No. AHC/554/10 Dated: 03/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 03/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	(/	
1		18	1	2025	6Diax12		13.6	28.28	42	3327		Non Engraved
2		18	1	2025	6Diax12		13.8	28.28	67	5307		Non Engraved
3		18	1	2025	6Diax12		14	28.28	49	3881		Non Engraved
4												
5		-				GINE	RINE					
6		-				READ IN	200					
7						THE NAME OF THY LORD WHO	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	100		1		
8					ss					1		
9								6/		1		
10						LA	OR			1		
11							-			1		
12												
13		-										
14		-										
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8792 Dr. Aqsa

Test Specification

To: Mr. KAMRAN KHAN

Procurement Manager, Q-Links Construction

Project: Construction of Orchard Mall, Bahria Town Lahore (Septic Tank RCC)

Our Ref. No. CL/CED/ 7348 Dated: 12/02/2025

Your Ref. No. QLC-O.M-2024-LT FGK-15 Dated: 30/1/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/1/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OH (%)	
1	4000 Psi	22	1	2025	6Diax12		14	28.28	64	5069		Non Engraved
2												
3												
4												
5						GINE	RINE					
6						READ IN	200					
7					<u> </u>	THE NAME OF THY LORD WHO		a				
8						Johnson						
9					-	_	I	5/				
10						-LA	OR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8792 Dr. Aqsa

Test Specification

To: Mr. KAMRAN KHAN

Procurement Manager, Q-Links Construction

Project: Construction of Gold Souq, Bahria Town Lahore (Roof Slab Basement Grid 5-6/BC)

Our Ref. No. CL/CED/ 7349 Dated: 12/02/2025

Your Ref. No. QLC-O.M-2024-LT FGK-14 Dated: 30/1/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/1/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section	load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	3500 Psi	18	1	2025	6Diax12		14	28.28	38	3010		Non Engraved
2	3500 Psi	18	1	2025	6Diax12		14	28.28	54	4277		Non Engraved
3												
4												
5						GINE	RINE					
6						READ IN	2001					
7					<u> </u>	THE NAME OF THY LORD WHO	()	3				
8						J. Carlos						
9					-			6/				
10						-ZA	ORE					
11					-	-	-					
12												
13												
14												
15												
16												

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8867 Dr. Safeer

Test Specification

To: Mr. Mahbub ur Rehman

Project Manager, 7Canal Developers, Gulberg 2, Lahore.

Project: 7 Canal Residential Apartment Buildings

Our Ref. No. CL/CED/ 7350 Dated: 12/02/2025

Your Ref. No. Nil Dated: 10/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		2	2	2025	6Diax12		14	28.28	42	3327		Engraved
2		2	2	2025	6Diax12		14.2	28.28	44	3485		Engraved
3												
4												
5						MENE	RINE					
6						READ IN	985					
7						THE NAME OF THY LORD WHO	(<u>1</u>					
8						J. C.						
9						7		·				
10						[A]	IORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Mr. Mahbub Butt, CNIC 34202-1043359-7

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8845 Dr. Wasim

Test Specification

To: Mr. Mahbub ur Rehman

Project Manager, 7Canal Developers, Gulberg 2, Lahore

Project: 7 Canal Residential Apartment Buildings

Our Ref. No. CL/CED/ 7351 Dated: 12/02/2025

Your Ref. No. Nil Dated: 06/02/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/02/2025 Tested on: 10/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
_		DD		YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)		(13)	
1		6	12	2024	6Diax12		14.5	28.28	103	8158		Non Engraved
2		6	12	2024	6Diax12		15	28.28	85	6733		Non Engraved
3		12	12	2024	6Diax12		14.6	28.28	97	7683		Non Engraved
4		12	12	2024	6Diax12		14.2	28.28	83	6574		Non Engraved
5		26	1	2025	6Diax12	GINE	RI 14	28.28	34	2693		Non Engraved
6		26	1	2025	6Diax12	READ IN	14	28.28	54	4277		Non Engraved
7						THE NAME OF THY LORD WHO	الدين خلف	3				
8												
9												
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Mr. Mahbub Butt, CNIC 34202-1043359-7

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8856 Dr. Aqsa

Test Specification

To: Mr. Muhammad Sajjad

Project Incharge

Project: Construction of House No. 60, C Block Model Town, Lahore (5th Floor Slab)

Our Ref. No. CL/CED/ 7352 Dated: 12/02/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 7/2/2025 Tested on: 11/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OH (%)	
1	3000 Psi	1	2	2025	6Diax12		13	28.28	52	4119		Engraved
2	3000 Psi	1	2	2025	6Diax12		13.8	28.28	47	3723	-	Engraved
3	3000 Psi	1	2	2025	6Diax12		13.4	28.28	39	3089		Engraved
4												
5						CINE	RINE					
6						READ IN	200				-	
7						THE NAME OF THY LORD WHO		100			-	
8					so	Juliano					-	
9							I	6/			-	
10						-LA	OR				-	
11											-	
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8850 Dr. Aqsa

To: Mr. Aziz ur Rehman

Assistant Resident Engineer, ACE Architectural & Town Planning Services Limited, Lhr

Project: Resident Construction Supervision for Construction of Net Zero Energy Building (ACEIP, DLI-8),

Lahore (Admixture-Fospak 568, Admixture Water Proofing-Fospak Wp 200)

Our Ref. No. CL/CED/ 7353 Dated:

12/02/2025

Test Specification

Your Ref. No. NZEB/ACE/LAB/2025/13

Dated:

06/02/2025

(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/02/2025 Tested on: 11/02/2025 in dry/wet condition



Non Engraved
Non Engraved
Non Engraved

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8799 Dr. Aqsa

Test Specification

To: Mr. M. YASIR KIANI

Resident Engineer (JCP WAHGA), Architecture & Planning Division, NESPAK (Pvt) Ltd.

Project: Relocation and Enhancement of Wahga Border Flagpole

Our Ref. No. CL/CED/ 7354 Dated: 12/02/2025

Your Ref. No. 4749/031/YK/01/127 Dated: 30/1/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 30/1/2025 Tested on: 11/02/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (78)	
1		17	1	2025	6Diax12		14	28.28	51	4040		Non Engraved
2		17	1	2025	6Diax12		14	28.28	43	3406		Non Engraved
3		17	1	2025	6Diax12		14.2	28.28	43	3406		Non Engraved
4		17	1	2025	6Diax12		13.4	28.28	65	5149		Non Engraved
5		17	1	2025	6Diax12	GINE	RI/14	28.28	56	4436		Non Engraved
6		17	1	2025	6Diax12	READ IN	14	28.28	48	3802		Non Engraved
7						THE NAME OF THY LORD WHO	<u>رغ</u> ــــــــــــــــــــــــــــــــــ	3 -				
8						J. C.		5				
9						—		5/				
10						" LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8798 Dr. Aqsa

Test Specification

To: NIMIR CHEMCOAT LIMITED

New Muslim Town, Lahore.

Project: Askari Shoes AWT Site, Plot #41, Maulana Shoukat Ali Road, Quaid-e-Azam Industrial Estate Kot

Lakhpat, Lahore.

Our Ref. No. CL/CED/ 7355 Dated: 12/02/2025

Your Ref. No. 29/1/2025 (ASTM C39) Nimir-125-Adm-105 Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

30/1/2025 11/02/2025 Specimens received on: Tested on: in dry/wet condition



Remarks
Non Engraved
Non Engraved

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8860 Dr. Aqsa

To: Engr. M. Imran

Resident Engineer, Master Consulting Engineers Pvt. Ltd

Project: Construction of 07-Storey Residential Block having Minimum 100 Rooms with Attached Bathroom

Facilities at Gurdwara Janamasthan, Nankana Sahib

Our Ref. No. CL/CED/ 7356 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. NKB/RE/RCC-40 Dated: 06/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07/02/2025 Tested on: 11/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Slab 3rd Floor (1:1.5:3)	9	1	2025	6x6x6		9	36	73	4542		Engraved
2	Slab 3rd Floor (1:1.5:3)	9	1	2025	6x6x6		9	36	89	5538		Engraved
3	Slab 3rd Floor (1:1.5:3)	9	1	2025	6x6x6		9	36	81	5040		Engraved
4												
5						CINE	RINZ					
6						READ IN	2000					
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8												
9								5 /				
10						-LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8860 Dr. Aqsa

To: Engr. M. Imran

Resident Engineer, Master Consulting Engineers Pvt. Ltd

Project: Construction of 07-Storey Residential Block having Minimum 100 Rooms with Attached Bathroom

Facilities at Gurdwara Janamasthan, Nankana Sahib

Our Ref. No. CL/CED/ 7357 Dated: 12/02/2025 Test Specification

Your Ref. No. NKB/RE/RCC-41 Dated: 06/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07/02/2025 Tested on: 11/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	Col. 4th Floor (1:1:2)	13	1	2025	6x6x6		9	36	114	7093		Engraved
2	Col. 4th Floor (1:1:2)	13	1	2025	6x6x6		8.8	36	108	6720		Engraved
3	Col. 4th Floor (1:1:2)	13	1	2025	6x6x6		8.8	36	106	6596		Engraved
4												
5						RINE	RINA					
6						READ IN	200			1	-	
7						THE NAME OF THY LORD WHO	() () () () () () () () () ()	3				
8					80							
9								6/		1	-	
10						LA	OR			1	-	
11							-			1	-	
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPSKP0009 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7358 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/65 Dated: 31/1/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	24	1	2025	6x6x6		8.4	36	35	2178		Non Engraved
2	(1:1.5:3)	24	1	2025	6x6x6		8.4	36	25	1556		Non Engraved
3												
4												
5						CINE	RING					
6						READ IN	2000					
7						THE NAME OF THY LORD WHO	<u>رغي (</u> المعاددات	3 -				
8								\$_				
9						-		5 /				
10						-LA	IOR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPPSH0011 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7359 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/59 Dated: 09/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	12	12	2024	6x6x6		8.6	36	37	2302		Non Engraved
2	(1:1.5:3)	12	12	2024	6x6x6		8.8	36	64	3982		Non Engraved
3												
4												
5						GINE	RINE					
6						READ IN	2000					
7					1 1	THE NAME OF THY LORD WHO		186				
8					84	Johnson		H/O				
9								·				
10					<	/A	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPPSH0012 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7360 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/60 Dated: 02/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	0 (70)	
1	(1:1.5:3)	5	12	2024	6x6x6		8.6	36	37	2302		Non Engraved
2	(1:1.5:3)	5	12	2024	6x6x6		9	36	59	3671		Non Engraved
3												
4												
5						GINE	RINE					
6					}	READ IN	200					
7						THE NAME OF THY LORD WHO	الدي خلف	<u> </u>				
8					8			Ha .				
9												
10						"-LA	ORE					
11										-		
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPPSH0018 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7361 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/61 Dated: 06/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	9	12	2024	6x6x6		9	36	47	2924		Non Engraved
2	(1:1.5:3)	9	12	2024	6x6x6		9.2	36	76	4729		Non Engraved
3												
4												
5						CINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	1 (1) (1) (1) (1) (1) (1) (1) (1) (1) (1	£ 6				
8					80							
9								6 /				
10						-LA	OR			1		
11							-			1		
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPSWB0001 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7362 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/62 Dated: 24/12/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	26	11	2024	6x6x6		8.6	36	57	3547		Non Engraved
2	(1:1.5:3)	26	11	2024	6x6x6		8.6	36	57	3547		Non Engraved
3												
4												
5						GINE	RINE					
6						READ IN	200					
7			-			THE NAME OF THY LORD WHO		186				
8			-		 	Johnson		H/O				
9			-					·				
10					<	/A	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPSFSD0008 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7363 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/63 Dated: 14/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	17	12	2024	6x6x6		9	36	47	2924		Non Engraved
2	(1:1.5:3)	17	12	2024	6x6x6		8.8	36	57	3547		Non Engraved
3												
4												
5						CINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO	<u>رغي (</u> المعاد المعاد	3 -				
8					- 00	J. Care						
9							-	5/				
10					(LA	IOR					
11												
12												
13												
14												
15												
16												

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPSFSD0009 (Solar Foundation & Columns)

Our Ref. No. CL/CED/ 7364 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. AJ Contractor/Cubes/Tawal/64 Dated: 12/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OH (78)	
1	(1:1.5:3)	15	12	2024	6x6x6		8.8	36	50	3111		Non Engraved
2	(1:1.5:3)	15	12	2024	6x6x6		8.8	36	32	1991		Non Engraved
3												
4												
5						GINE	RINE					
6						READ IN	Ditto I					
7						THE NAME OF THY LORD WHO	V V V	3 —				
8					- 8	J. C.		5				
9								5/				
10						-UA	IOR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8869 Dr. Aqsa

Test Specification

To: AJ Contractors (Pvt) Ltd

Ex Park View Lahore.

Project: TAWAL Project Site ID: TWPSKP0009 (OPU PAD)

Our Ref. No. CL/CED/ 7365 Dated: 12/02/2025

Your Ref. No. AJ Contractor/Cubes/Tawal/66 Dated: 02/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	26	1	2025	6x6x6		8.6	36	40	2489		Non Engraved
2	(1:1.5:3)	26	1	2025	6x6x6		8.4	36	47	2924		Non Engraved
3												
4												
5						CINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO	<u>رغي (</u> المعاد المعاد	3 -				
8					- 00	Johnson						
9							-	5/				
10					(-lA	IOR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8868 Dr. Aqsa

To: ZENITH ASSOCIATES

Town Ship Lahore.

Project: Engro Enfra Share Project Site ID: 54006 (EN2-LWD-09399)

Our Ref. No. CL/CED/ 7366 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. Zinat Associate/Cubes/Engro Enfra Share/08 Dated: 29/11/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	Tower Raft (1:1.5:3)	1	11	2024	6x6x6		8.8	36	49	3049		Non Engraved
2	Tower Raft (1:1.5:3)	1	11	2024	6x6x6		9	36	53	3298		Non Engraved
3												
4												
5						GINE	RINE					
6				-)	READIN	2000	X				
7				-		THE NAME OF THY LORD WHO	1					
8				-	Se			Ha				
9				-			-	5 /				
10		ł				LA	IORE					
11				-								
12		ł		-								
13												
14		ł										
15		ł										
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8868 Dr. Aqsa

To: ZENITH ASSOCIATES

Town Ship Lahore.

Project: Engro Enfra Share Project Site ID: 54006 (EN2-LWD-09399)- (Tower Columns + ODU + DG PAD)

Our Ref. No. CL/CED/ 7367 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. Zinat Associate/Cubes/Engro Enfra Share/09 Dated: 02/12/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight (Ka/ ams)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	4	11	2024	6x6x6		8.6	36	60	3733		Non Engraved
2	(1:1.5:3)	4	11	2024	6x6x6		8.6	36	59	3671		Non Engraved
3												
4												
5						CINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO		186				
8					 	J. C.		H/O				
9						1		·				
10					<	-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8868 Dr. Aqsa

To: ZENITH ASSOCIATES

Town Ship Lahore.

Project: Engro Enfra Share Project Site ID: NR024 CB-281 (EC2-FSD-09432) (Tower PIER + ODU + DG PAD)

Our Ref. No. CL/CED/ 7368 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. Zinat Associate/Cubes/Engro Enfra Share/10 Dated: 13/11/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	16	10	2024	6x6x6		8.8	36	49	3049		Non Engraved
2	(1:1.5:3)	16	10	2024	6x6x6		9	36	49	3049		Non Engraved
3												
4												
5						. CTNE	RINZ					
6)	READ IN	200					
7						THE NAME OF THY LORD WHO	<u>رغب</u> العالم طائف					
8					so							
9												
10					<	[A	OR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8868 Dr. Aqsa

To: ZENITH ASSOCIATES

Town Ship Lahore.

Project: Engro Enfra Share Project Site ID: NR024 CB-266 (EC2-KWL-09114) (Tower RAFT + ODU + DG PAD)

Our Ref. No. CL/CED/ 7369 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. Zinat Associate/Cubes/Engro Enfra Share/11 Dated: 14/11/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(1:1.5:3)	17	10	2024	6x6x6		9	36	49	3049		Non Engraved
2	(1:1.5:3)	17	10	2024	6x6x6		9	36	53	3298		Non Engraved
3												
4												
5						GINE	RINE					
6)	READ IN	2001	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8					Se		<u> </u>	Ha				
9								 -				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8868 Dr. Aqsa

Test Specification

To: ZENITH ASSOCIATES

Town Ship Lahore.

Project: Engro Enfra Share Project Site ID: NR024-CB-266 (EC2-KWL-09114) (Tower Columns)

Our Ref. No. CL/CED/ 7370 Dated: 12/02/2025

Your Ref. No. Zinat Associate/Cubes/Engro Enfra Share/07 Dated: 17/11/2024 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size (in)	Wet Weight (Ka/ ams)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:1.5:3)	20	10	2024	6x6x6		8.6	36	56	3484		Non Engraved
2	(1:1.5:3)	20	10	2024	6x6x6		8.6	36	49	3049		Non Engraved
3												
4						/						
5						GINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO		186				
8					 	Johnson		H/O				
9								·				
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8877 Dr. Aqsa

Test Specification

To: Sub Divisional Officer

Public Health Engg: Sub Division Sargodha

Project: Repair / Replacement of Main Sewer Line of 72" under the Bed of Lower Jhelum Canal, Sargodha

(Phase I & II).

Our Ref. No. CL/CED/ 7371 Dated: 12/02/2025

Your Ref. No. 78/S Dated: 03/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(1:1.5:3)	6	1	2025	6x6x6		8.4	36	108	6720		Non Engraved
2	(1:1.5:3)	6	1	2025	6x6x6		8.2	36	95	5911		Non Engraved
3												
4												
5						CHIE	RIAZ					
6						KEAD IN	910					
7						THE NAME OF THY LORD WHO	1 (jul)					
8					- 00	JOILAILS		5 _				
9								·				
10						LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8876 Dr. Aqsa

Test Specification

To: Sub Divisional Officer

Our Ref. No. CL/CED/ 7372

Public Health Engg: Sub Division Noor Pur Thal

Project: Construction of PCC SLAB / WATER FILTRATION PLANT in UC GUNJIAL JANUBI District KHUSHAB

••••

Your Ref. No. 35/N.P.T Dated: 24/1/2025 (BS 1881-116)

Dated:

12/02/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(1:2:4)	7	1	2025	6x6x6		8.4	36	109	6782		Engraved
2	(1:2:4)	7	1	2025	6x6x6		8.2	36	120	7467		Engraved
3												
4												
5						CINE	RINE					
6)	READ IN	200					
7						THE NAME OF THY LORD WHO	(j	<u> </u>				
8					Se			Ha .				
9												
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8874 Dr. Aqsa

Test Specification

To: Mr. Muhammad Imran

Construction Manager, ITTEFAQ Building Solutions, Johar Town Lahore.

Project: Mr. Imran Qamar Residence Cantt, Lahore (First Floor Column, Building Phase II)

Our Ref. No. CL/CED/ 7373 Dated: 12/02/2025

Your Ref. No. Nil Dated: 10/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/02/2025 Tested on: 12/02/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*			Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	3500 Psi	11	1	2025	6x6x6		9	36	38	2364		Non Engraved
2	3500 Psi	11	1	2025	6x6x6		8.8	36	38	2364		Non Engraved
3	3500 Psi	11	1	2025	6x6x6		8.6	36	36	2240		Non Engraved
4												
5						GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	1 <u>1 </u>	3-				
8					- 00	J. C.		5 -				
9								5/				
10						-LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

8811 Dr. M. Yousaf

To: A.R.E

Package V, MMP-PCP, Okara. MM Pakistan (Pvt) Ltd.

Project: Laying of Tuff Pavers/Tiles in Various Important Areas of Okara City.

Our Ref. No. CL/CED/ 7374 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. MMP/PCP/MCO/354/2025 Dated: 08/01/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 03/02/2025 Tested on: 10/02/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*			Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Uni-Block, 60 mm, Grey				2.4 thick		3590	36.39	148	9110		
2	Uni-Block, 60 mm, Grey				2.4 thick		3520	36.39	148	9110		
3	Uni-Block, 60 mm, Grey				2.4 thick		3515	36.39	149	9172		
4	Uni-Block, 60 mm, Red				2.4 thick		3590	36.39	150	9233		
5	Uni-Block, 60 mm, Red				2.4 thick	RETRE	3455	36.39	138	8495		
6	Uni-Block, 60 mm, Red				2.4 thick	KEAU IN	3425	36.39	153	9418		
7						OF THY LORD WHO	<u></u> رغي ان تار ظاهرا	3 -				
8					65			5 -				
9								5				
10					<	(A	OR					
11							-					
12												
13												
14												
15												
16												

Witnessed by: Mr. Waseem Ahmed Hashmi, RE MMP/AID PCP Package V

- Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8811 Dr. M. Yousaf

To: A.R.E

Package V, MMP-PCP, Okara. MM Pakistan (Pvt) Ltd.

Project: Laying of Tuff Pavers/Tiles in Various Important Areas of Okara City.

Our Ref. No. CL/CED/ 7375 Dated: 12/02/2025 <u>Test Specification</u>

Your Ref. No. MMP/PCP/MCO/365/2025 Dated: 18/1/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 03/02/2025 Tested on: 10/02/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Uni-Block, 80 mm, Grey	I			3.2 thick		4640	36.39	74	4555		
2	Uni-Block, 80 mm, Grey	-			3.2 thick		4475	36.39	49	3016		
3	Uni-Block, 80 mm, Grey				3.2 thick		4670	36.39	99	6094		
4	Uni-Block, 80 mm, Red				3.2 thick		4610	36.39	80	4924		
5	Uni-Block, 80 mm, Red				3.2 thick	RINE	4510	36.39	56	3447		
6	Uni-Block, 80 mm, Red				3.2 thick	KEAD IN	4535	36.39	82	5048		
7						THE NAME OF THY LORD WHO	<u> رغی</u> اوری خان					
8					- 00	رفتند الم						
9							I	6				
10					<	(A	OR					
11							-					
12												
13												
14		-										
15												
16												

Witnessed by: Mr. Waseem Ahmed Hashmi, RE MMP/AID PCP Package V

- Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.